

化学療法名	薬剤名	1日投与量	投与時間	投与日	コース期間 (投与間隔)	備考 (総コース数)
VAD療法	デキサメタゾン	33mg	60分	D1~4・D9~12・D17~20	4W/C	
	ドキソルビシン	9mg/m <sup>2</sup>	24時間	D1~4		
	ビンクリスチン	0.4mg/Body	24時間	D1~4		
ボルテゾミブ療法	ボルテゾミブ	1.3mg/m <sup>2</sup>	皮下注	D1・D4・D8・D11	3W/C	
BD療法	デキサメタゾン	20mg	30分	D1, 2・D4, 5・D8, 9・D11, 12	3W/C	再発・再燃・難治性 の救援療法
	ボルテゾミブ	1.3mg/m <sup>2</sup>	皮下注	D1・D4・D8・D11		
MPB療法	ボルテゾミブ	1.3mg/m <sup>2</sup>	皮下注	D1・D8・D15・D22	5W/C	再発・再燃・難治性 の救援療法
	メルファラン	9mg/m <sup>2</sup>	po1日1回	D1~4		
	プレドニゾン	60mg/m <sup>2</sup>	po1日1~3回	D1~4		